
TCEQ DOCKET NO. 2022-0326-MWD 

 
APPLICATION BY 

HARRINGTON TURNER 

ENTERPRISES, LP and RESTORE THE 

GRASSLANDS, LLC 

TPDES PERMIT NO. WQ0015821001 

§ 
§ 
§ 
§ 
§ 
§ 
§ 
 

BEFORE THE TEXAS 

COMMISSION ON 

ENVIRONMENTAL QUALITY 

EXECUTIVE DIRECTOR’S RESPONSE TO HEARING REQUESTS AND REQUESTS FOR 
RECONSIDERATION 

TABLE OF CONTENTS 
 

I. RECOMMENDATION ................................................................................................................................ 1 
II. INTRODUCTION ....................................................................................................................................... 4 
III. FACILITY DESCRIPTION ..................................................................................................................... 6 
[...]
50. Lee Perttle  

51. Emily Plummer 

52. Heather Powell 

53. Soumit and Sylvia Roy 

54. Kimberly Ryan 

55. Rhonda Salas 

56. Asit Sankar 

57. Frank Sarris 

58. Ryan and Ashley 
Sekimoto 

59. James Spivey 

60. Ed Standridge and Dave 
Cooper 

61. Brendan and Hilary 
Sturges 

62. Sabrina Syed 

63. Patrick Taylor 

64. Helena Thompson 

65. Mayra Trejo 

66. Leticia Trevino 

67. Sunil and Sreelaxmi 
Unnikrishnan 

68. Gordy and Diane Viere  

69. Ashley Wilson 

70. Matthew Wilson 

71. Carol Wolniewicz 

72. Robert and Katherine 
Wunderlich 

 



Executive Director’s Response to Hearing Requests and Requests for Reconsideration Page 3 
Application by Harington Turner Enterprises, LP and Restore the Grasslands, LLC for TPDES Permit No. 
WQ0016003001 
TCEQ Docket 2022-0326-MWD 
 

The ED recommends that the Commission refer the following issues to the State 
Office of Administrative Hearings (SOAH) for a Contested Case Hearing (CCH): 

Issue 1. Whether the draft permit is protective of wildlife and wildlife 
habitats (RTC Responses 81, 82, 83, and 85);  

Issue 2. Whether the draft permit is protective of human health and safety 
(RTC Responses 85 and 107); 

Issue 3. Whether the draft permit adequately controls nuisance odors (RTC 
Response 109); 

Issue 4. Whether the Applicants substantially complied with all notice 
requirements (RTC Responses 49, 50, and 52 – 58);  

Issue 5. Whether the proposed facility will impact the requestors’ use and 
enjoyment of their property (RTC Response 108); 

Issue 6. Whether the Applicants complied with Texas Water Code 
§§ 26.081 and 26.0282 and TCEQ’s regionalization policy (RTC Responses 
25 and 26);  

Issue 7. Whether the draft permit will impact surface and/ or ground water 
quality (RTC Responses 2 and 13); 

Issue 8. Whether the proposed discharge will create excessive algal growth 
(RTC Response 6);  

Issue 9. Whether the Applicants completed the application adequately and 
sufficiently (RTC Responses 34, 37 - 40, 42, and 75); 

Issue 10. Whether the antidegradation review complies with TCEQ’s rules 
(RTC Response 16); 

Issue 11. Whether the Applicants are legal entities (RTC Response 33);  

Issue 12. Whether the proposed facility complies with applicable siting 
requirements in Chapter 309 of the TCEQ’s rules (RTC Response 18); 

Issue 13. Whether the draft permit includes adequate provisions to control 
vectors (RTC Response 87);  

Issue 38. Whether draft permit’s monitoring requirements comply with the 
TCEQ’s rules (RTC Response 79);  

Issue 45. Whether the Applicants’ compliance history raises any issues 
regarding the Applicants’ ability to comply with the material terms of the 
permit that warrant denying or altering the terms of the draft permit (RTC 
Response 76); and  

Issue 46. Whether the proposed nutrient limits comply with TSWQS (RTC 
Responses 7 – 11). 

Included with this filing is Attachments A through G – The ED’s maps and 
key showing the location of the hearing requestors. 



Executive Director’s Response to Hearing Requests and Requests for Reconsideration Page 4 
Application by Harington Turner Enterprises, LP and Restore the Grasslands, LLC for TPDES Permit No. 
WQ0016003001 
TCEQ Docket 2022-0326-MWD 
 

II. INTRODUCTION 

The ED of the Texas Commission on Environmental Quality (TCEQ) files this 
Response to Hearing Requests and Requests for Reconsideration (Response) on the 
application submitted by Harrington Turner Enterprises, LP and Restore the 
Grasslands, LLC (Applicants) for new Texas Pollutant Discharge Elimination System 
(TPDES) Permit No. WQ0016003001.  

The following entities submitted timely hearing requests: 

1. The City of Murphy (Murphy)  

2. The City of Parker (Parker)  

3. North Texas Municipal Water District (NTMWD) 

The following persons submitted timely hearing requests:

1. Mir Abidi 

2. Elizabeth Abraham 

3. Tracy Allen  

4. Ashvin Amin 

5. Lynette Ammar 

6. Amber Boley  

7. David Angeles 

8. Jennifer Berthiaume 

9. Kristen Bewley 

10. Roxanne Bogdan 

11. Linda Braswell 

12. Robert and Zdenka 
Bucci 

13. Jene Butler 

14. Julian and Kathleen 
Calabria 

15. Patrick Calabria and 
William and Katherine 
Harvey  

16. Kim Caldwell 

17. Harold and Hal Camp 

18. Lance Caughfield 

19. Arvind Chokhan 

20. Concerned Citizen 

21. Concerned Citizen 

22. Scott and Wendy Clark 

23. Don and Scheri Cloud 

24. Ashley Conner 

25. Elizabeth Cross  

26. Vivian Dang 

27. Harrison, Tim, and 
Cynthia Daugherty 

28. Michael, Maya, and 
Meerna Dalal 

29. Timothy and Ellen 
Davis 

30. Rick Debus  

31. Laura Deel 

32. Tami Deweese 

33. Barbara Dube 

34. Dominique Duncan 

35. Jeffry Dwight and Dan 
Shoop 

36. Zachary Eddy 

37. Alicia Evans 

38. Judi Evans 

39. Shawna Fastnaught 

40. Amanda Ferrara 

41. Karen Fey 

42. Linda Fletcher 

43. Ronald and Judith 
Friedline 

44. Shannon Frost 

45. Wendy Galarneau 

46. Boyd and Elizabeth 
Geiger 

47. Moncy George 

48. Dan and Mary Gould 

49. Suzan Grabow 

50. Colleen Halbert 

51. Michael and Alesha 
Haynes 

52. Ray and Ruth Hemmig 

53. Margaret Henry 

54. William and Mary 
Henshaw and Robert 
and Rebecca Fernandez 

55. Tony and Laura 
Hernandez 

56. Charles Ho 

57. Tye Holmes 

58. John and Jena Holton 

59. Deborah Hyatt 



Executive Director’s Response to Hearing Requests and Requests for Reconsideration Page 5 
Application by Harington Turner Enterprises, LP and Restore the Grasslands, LLC for TPDES Permit No. 
WQ0016003001 
TCEQ Docket 2022-0326-MWD 
 

60. Deborah Ison 

61. Frank and Mary 
Jackson 

62. Mary G. Jackson 

63. Alex/Robert and Lauren 
Jaczak and Patrick 
Hoare 

64. Jani and Miriam 
Jasadireja 

65. Scott Jeffries 

66. Nicole Jennings 

67. Brian Jones 

68. Rico Jones and Ariel 
Tonnu 

69. Melinda Kellerman 

70. Lisa Kester 

71. Jason Lampier 

72. Kay Learned 

73. Greg and Susan Ligon 

74. Scott Livesay  

75. John and Angelque 
Loncar 

76. Steve and Linda Loop 

77. Rudy and Amy Lopez 

78. Joseph and Susan 
Lozano 

79. Edwin and Dianne 
Lundberg 

80. Andrew and Mayela 
Malczewski 

81. Ellen Marshall 

82. Melinda Marshall 

83. Tom and Jessica 
Marshall 

84. Teral McDowell 

85. Kevin McGillis 

86. Ken and Heidi 
Meixelsperger 

87. James and Carolynn 
Moebius 

88. James Morris 

89. Mary Morris 

90. Ludwig and Lynne 
Orozco 

91. Jose Muller 

92. Sami Munassar 

93. Representative Candy 
Noble 

94. Margaret Palmer 

95. Elise Peek 

96. Lee Perttle 

97. Jonathan Phelps 

98. Emily Plummer 

99. Heather Powell 

100. Lucy Powell 

101. Thomas Powell 

102. Raymond Proctor 

103. Srinath Ramaswamy 

104. RC RCHE 

105. Andy Redmond 

106. Juli Richards 

107. Soumit and Sylvia 
Roy 

108. Kimberly Ryan 

109. Asit Sankar 

110. Rhonda Salas 

111. Frank Sarris 

112. Ryan and Ashley 
Sekimoto 

113. David Spriggs 

114. James Spivey 

115. Ed Standridge and 
Dave Cooper 

116. Travis and Jessica 
Steel 

117. Ray Stelchek 

118. Helen Stephens 

119. Brendan and Hilary 
Sturges 

120. Sabrina Syed 

121. Patrick Taylor 

122. Carolynn Terando 

123. Lane Theodore 

124. Helena Thompson 

125. Mayra Trejo 

126. Leticia Trevino 

127. Steven Trieu 

128. Bethany Ulteig 

129. Sunil and Sreelaxmi 
Unnikrishnan 

130. Amit Nangia and 
Ranjani 
Venkataraman 

131. Gordy and Diane 
Viere  

132. Alexander Vinyukov 

133. Jana Waller 

134. Rachel Weeks 

135. Holly Wherle 

136. Greg Williams 

137. Ashley Wilson 

138. Matthew Wilson 

139. Carol Wolniewicz 

140. Robert and 
Katherine 
Wunderlich 



Executive Director’s Response to Hearing Requests and Requests for Reconsideration Page 6 
Application by Harington Turner Enterprises, LP and Restore the Grasslands, LLC for TPDES Permit No. 
WQ0016003001 
TCEQ Docket 2022-0326-MWD 
 

Any late hearing requestors are not considered or discussed in this Response, 
unless the requestor(s) also submitted timely hearing requests. 

III. FACILITY DESCRIPTION 

The Applicants have applied to TCEQ for new TPDES Permit No. WQ0016003001 
to authorize the discharge of treated domestic wastewater at an annual average flow 
not to exceed 0.10  million gallons per day (MGD) in the Interim phase and 0.20 MGD in 
the Final phase. The Collin County MUD Wastewater Treatment Facility (WWTF) will be 
an activated sludge process plant operated in the complete mode. Treatment units in 
the Interim phase will include a bar screen, two aeration basins, a final clarifier, two 
aerobic digesters, and a chlorine contact chamber. Treatment units in the Final phase 
will include a bar screen, three aeration basins, a clarifier, three aerobic digesters, and 
a chlorine contact chamber. The facility has not been constructed. 

The effluent limitations and monitoring requirements for those parameters that 
are limited in the draft permit are as follows:  

INTERIM PHASE EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 

The annual average flow of effluent shall not exceed 0.10 MGD, nor shall the 
average discharge during any two-hour period (2-hour peak) exceed 278 gallons per 
minute (gpm).  

Effluent Characteristic Discharge Limitations 
 

     Daily Avg 7-day Avg Daily Max Single Grab 

 mg/l (lbs/day)    mg/l    mg/l     mg/l 
     
Flow, MGD Report N/A Report N/A 
     
Carbonaceous 
Biochemical Oxygen 
Demand (5-day) 

10 (8.3) 15 25 35 

     
Total Suspended Solids 15 (13) 25 40 60 
     
Ammonia Nitrogen 3 (2.5) 6 10 15 
     
Total Phosphorus 0.5 (0.4) 1 2 3 
     
E. coli colony-forming 
units or most probable 
number per 100 ml 

126 N/A N/A 399 

The effluent shall contain a total chlorine residual of at least 1.0 mg/l and shall 
not exceed a total chlorine residual of 4.0 mg/l after a detention time of at least 20 
minutes (based on peak flow) and shall be monitored five times per week by grab 



Executive Director’s Response to Hearing Requests and Requests for Reconsideration Page 7 
Application by Harington Turner Enterprises, LP and Restore the Grasslands, LLC for TPDES Permit No. 
WQ0016003001 
TCEQ Docket 2022-0326-MWD 
 

sample. An equivalent method of disinfection may be substituted only with prior 
approval of the Executive Director. 

The pH shall not be less than 6.0 standard units nor greater than 9.0 standard 
units and shall be monitored once per week by grab sample. There shall be no 
discharge of floating solids or visible foam in other than trace amounts and no 
discharge of visible oil.  

The effluent shall contain a minimum dissolved oxygen of 4.0 mg/l and shall be 
monitored once per week by grab sample.  

FINAL PHASE EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 

The annual average flow of effluent shall not exceed 0.20 MGD, nor shall the 
average discharge during any two-hour period (2-hour peak) exceed 556 gpm. 

Effluent Characteristic Discharge Limitations 
 

    Daily Avg 7-day Avg Daily Max Single Grab 

 mg/l (lbs/day)    mg/l    mg/l     mg/l 
     
Flow, MGD Report N/A Report N/A 
     
Carbonaceous 
Biochemical Oxygen 
Demand (5-day) 

10 (17) 15 25 35 

     
Total Suspended Solids 15 (25) 25 40 60 
     
Ammonia Nitrogen 3 (5) 6 10 15 
     
Total Phosphorus 0.5 (0.8) 1 2 3 
     
E. coli colony-forming 
units or most probable 
number per 100 ml 

126 N/A N/A 399 

The effluent shall contain a total chlorine residual of at least 1.0 mg/l and shall 
not exceed a total chlorine residual of 4.0 mg/l after a detention time of at least 20 
minutes (based on peak flow) and shall be monitored five times per week by grab 
sample. An equivalent method of disinfection may be substituted only with prior 
approval of the Executive Director. 

The pH shall not be less than 6.0 standard units nor greater than 9.0 standard 
units and shall be monitored once per week by grab sample. There shall be no 
discharge of floating solids or visible foam in other than trace amounts and no 
discharge of visible oil.  

The effluent shall contain a minimum dissolved oxygen of 4.0 mg/l and shall be 
monitored once per week by grab sample.  



Executive Director’s Response to Hearing Requests and Requests for Reconsideration Page 8 
Application by Harington Turner Enterprises, LP and Restore the Grasslands, LLC for TPDES Permit No. 
WQ0016003001 
TCEQ Docket 2022-0326-MWD 
 

The facility will be located approximately 0.4 miles northwest of the intersection 
of North Murphy Road and Rolling Ridge Drive, in Collin County, Texas 75002. The 
treated effluent will be discharged to Maxwell Creek; thence to Muddy Creek; thence to 
Lake Ray Hubbard in Segment No. 0820 of the Trinity River Basin. The unclassified 
receiving water use high aquatic life for Maxwell Creek. The designated uses for 
Segment No. 0820 are primary contact recreation, public water supply, and high 
aquatic life use. In accordance with 30 Texas Administrative Code (TAC) Section 
(§) 307.5 and the TCEQ implementation procedures (June 2010) for the Texas Surface 
Water Quality Standards (TSWQS), an antidegradation review of the receiving waters 
was performed. A Tier 1 antidegradation review has preliminarily determined that 
existing water quality uses will not be impaired by this permit action. Numerical and 
narrative criteria to protect existing uses will be maintained. A Tier 2 review has 
preliminary determined that no significant degradation of water quality is expected in 
maxwell Creek, which has been identified as having high aquatic life use. Existing uses 
will be maintained and protected. The preliminary determination can be reexamined 
and may be modified if new information is received. 

IV. PROCEDURAL BACKGROUND 

The permit application was received on May 26, 2021 and declared 
administratively complete on August 25, 2021. The Notice of Receipt and Intent to 
Obtain a Water Quality Permit (NORI) was published in English on September 2, 2021, 
in the Collin County Commercial Record and in Spanish on September 1, 2021, in the Al 
Dia. The ED completed the technical review of the application on October 18, 2021. 
The combined Notice of Application and Preliminary Decision (NORI) and Notice of 
Public Meeting was published in English on October 28, 2021, in the Collin County 
Commercial Record and in Spanish on November 3, 2021, in the Al Dia. A Public 
Meeting was held on December 6, 2021, via webcast. The public comment period ended 
at the close of the Public Meeting. The hearing request and request for reconsideration 
period ended on March 14, 2021. 

This application was filed on or after September 1, 2015; therefore, this 
application is subject to the procedural requirements adopted pursuant to House Bill 
(HB) 801, 76th Legislature (1999), and Senate Bill (SB) 709, 84th Legislature (2015), both 
implemented by the Commission in its rules in 30 TAC Chapter 39, 50, and 55. This 
application is subject to those changes in the law 

V. THE EVALUATION PROCESS FOR HEARING REQUESTS 

HB 801 established statutory procedures for public participation in certain 
environmental permitting proceedings, specifically regarding public notice and public 
comment and the Commission’s consideration of hearing requests. SB 709 revised the 



Executive Director’s Response to Hearing Requests and Requests for Reconsideration Page 9 
Application by Harington Turner Enterprises, LP and Restore the Grasslands, LLC for TPDES Permit No. 
WQ0016003001 
TCEQ Docket 2022-0326-MWD 
 

requirements for submitting public comment and the Commission’s consideration of 
hearing requests. The evaluation process for hearing requests is as follows: 

Response to Requests 

The ED, the Public Interest Counsel, and the Applicants may each submit written 
responses to hearing requests. 30 TAC § 55.209(d). 

Responses to hearing requests must specifically address: 

whether the requestor is an affected person; 

which issues raised in the hearing request are disputed; 

whether the dispute involves questions of fact or of law; 

whether the issues were raised during the public comment period; 